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TEST SUMMARY

51 CONDUCTED EMISSION FOR FCC 47 CFR PART 15 SECTION 15.107(A)
RESULT: Pass

5.2  RADIATED EMISSION FOR FCC 47 CFR PART 15 SECTION 15.109(A)
RESULT: Pass
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1 General Remarks

When applying the basic standards in this test report, please refer to the applied generic or
product family standards for edition information:

For dated basic standards, only the edition cited applies. For undated basic standards, the
latest edition (including any amendments) applies.

For all EMI tests (When included in this report),as measurement uncertainties are less than
the values UCISPR given in CISPR 16-4-2,compliance with the limits is determined by
comparing measurement results directly with corresponding limits without taking into
consideration of measurement uncertainties. For all EMS tests (When included in this
report), measurement uncertainties are not considered as well according to corresponding
test standards.

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following
appendix:

Appendix 1: Test Result
Appendix 2: List of Test and Measurement Equipment

2 Test Sites

2.1 Test Facilities
TUV Rheinland (Guangdong) Ltd. EMC Laboratory

No0.102, 1F of Southwest and No.205, 2F of West Warehouse Building, No.767 Tianyuan
Road, Tianhe District, Guangzhou, Guangdong, P.R.China
2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Refer to attached Appendix 2.
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2.3 Traceability
All measurement equipment calibrations are traceable to NIST or where calibration is

performed outside the United States, to equivalent nationally recognized standards
organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance
on a regular basis using in house standards or comparisons.

2.5 Measurement Uncertainty
Uncertainty of conducted emissions measurements: 1.98 dB
Uncertainty of radiated emissions measurements: 5.34 dB (30-1000 MHz).

The reported expanded uncertainty is based on a standard uncertainty multiply by a
coverage factor k=2, providing a level of confidence of approximately 95%.

2.6 Sample Calculations

Calcula_tion of test results for conducted emission measurement;:

Frequency | QuasiPeak | CAverage | Limit | Margin | Meas. | Bandwidth | Line PE Corr.
{(MHz) {dBpV) {dBpV) (dBpV) {dB) Time {kHz) (dB)

. . (ms) _
0.318000 32.65 49.76 17.11 | 1000. 9.000 | L1 GND 10.1
0.318000 34.05 == 59.76 25.71 1000. 9.000 | L1 GND 10.1

Frequency (MHz) = Emission frequency in MHz
Level (dBuV) = Reading converted to dBuV and correction Factor added (QuasiPeak or

CAverage)

Reading (dBuV) = Level (dBuV) — Corr. (dB) (Uncorrected Analyzer/Receiver reading)

Corr (dB) = LISN Factor (including extended outlet insertion loss if > 0.5dB) + Cable loss
Limit (dBuV) = Limit stated in standard

Margin (dB) = Limit (dBuV) — Level (dBuV)
Detector: QP= Quasi-Peak; AVG= Average; PK= Peak
e.g.: 32.65dBuV(Level)= 22.55dBuV(Reading) + 10.1dB(Corr.)

17.11dB (Margin) = 49.76dBuV (Limit) - 32.65dBuV (Level)
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Calculation of test results for radiated emission measurement:
Frequency | QuasiPeak | Meas. | Bandwidth | Pol | Corr. | Margin Limit - Comment
(MHz) (dBpvim) | Time (kHz) (dB) | -QPK QPK
{ms) {dB) | (dBuV/m)
34.960000 16.4 | 1000.0 120.000 | V 14.4 23.6 40.0

Frequency (MHz) = Emission frequency in MHz

Level (dBuV/m) = Reading converted to dBuV/m and correction Factor added (QuasiPeak)
Reading (dBuV/m) = Level (dBuV/m) — Corr. (dB) (Uncorrected Analyzer/Receiver reading)
Corr (dB) = Antenna factor + Cable loss — Pre-amplifier gain

Limit (dBuV/m) = Limit stated in standard

Margin (dB) = Limit (dBuV/m) — Level (dBuV/m)

Detector: QPK= Quasi-Peak; AVG= Average; PK= Peak

e.g.: 16.4dBuV/m(Level)= 2.0dBuV/m(Reading) + 14.4dB(Corr.)

23.6dB(Margin)= 40.0dBuV/m(Limit) — 16.4dBuV/m(Level)

2.7 Location of original data

The original copies of all test data taken during actual testing were attached at Appendix 1
of this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Guangdong) file for certification follow-up purposes.

2.8 Status of facility used for testing

TUV Rheinland (Guangdong) Ltd. is listed on the US Federal Communications Commission
list of facilities approved to perform measurements, whose registration number is CN1207.
And ISED registration no. is 2932C.
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3 General Information

The new submitted samples A17A0 and A17A1 are Cooler supplied by rechargeable Lithium
lon built-in battery or the listed adapter or 12/24VDC vehicle power supply.

They used the same electronic design except for storage volume.

According to the above information, full tests were performed on model A17AO0.

3.1 Product Function and Intended Use

Refer to Technical Documentation and User Manual.

3.2 Ratings and System Details

Type designation: A17A0, A17A1
Rated power: 60W
Rated input: e DC input (power via car):

DC12V,5.5A or DC24V,2.5A
e AC input (with adapter GM95-145600-D)
100-240V, 50/60Hz, 1.2A — 0.7A
e Rechargeable Lithium lon Battery (A17B0)
Compressor Model: DE25M1P-B
Rating: DC 5-10V, 100-175Hz, LRA:19.5A

Highest clock frequency (Fx) | 48MHz
Ports: AC mains (unshielded)

DC input port (unshielded, less than 3m)
Protection Class Il
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3.3 Independent Operation Modes

The basic operating modes as below:
A. AC powered On (Middle temperature setting+ USB output with full resistor load)
B. DC powered On (Middle temperature setting+ USB output with full resistor load+
battery supply)
C. Off

Refer to the Technical Documentation for further information

3.4 Submitted Documents

Circuit Diagram

PCB Layout

Rating Label

User Manual

Model Difference Declaration
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4 Test Set-up and Operation Mode

4.1 Principle of Configuration Selection

Emission: The equipment under test (EUT) was configured to measure its highest
possible radiation level. The test modes were adapted accordingly in reference to the
instructions for use.

4.2 Test Operation and Test Software

Refer to Test set-up in chapter 5.

4.3 Special Accessories and Auxiliary Equipment

During the test, the EUT was tested together with the following accessories:

ltem Manufacturer Model Rated

Anker DC input 11-28V/5.5A
Cooler Innovations USB-A output port, DC 5V/3.6A
Battery Al17B0 (2.4A max. per port)

A17B0 Limited USB-C input/output port, DC 5V/3A; 9V/3A:

15V/3A; 20V/3A

4.4 Countermeasures to achieve EMC Compliance

No aditional countermeasures to the submitted test sample(s) for RE were employed to
achieve compliance.
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4.5 Test set-up
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5 Test Results of Emissions

5.1 Conducted Emission for FCC 47 CFR Part 15 Section 15.107(a)

RESULT: Pass
Date of testing : Refer to appendix 1
Test procedure ; ANSI C63.4:2014, Clause 7.2

ANSI C63.4-2014 amended as per ANSI C63.4a-2017
Equipment class B
Limits : FCC 47 CFR Part 15 Subpart B Section 15.107 (a), limit for

Class B equipment.
ICES-003, Table 2

Test Setup

Input voltage : Refer to appendix 1
Operation mode : A (set to worst)
Temperature : Refer to appendix 1
Humidity : Refer to appendix 1

Test procedure:

For tabletop device, the EUT and its peripherals were placed on a wooden table, 0.8cm
above the horizontal reference plane and 40cm away from vertical reference plane in a
shielded room. For floor-standing device, the EUT shall be placed either directly on the
reference ground plane or on insulating material as described in ANSI C63.4 Clause 6.3.2.1.
The EUT was connected to input power source through a line impedance stabilization
network (LISN).The excess length of the power cord between the EUT and the LISN shall
be folded back and forth at the center of the lead to form a bundle not exceeding 40cm in
length.

The EUT was tested in a typical model of operation in accordance with ANSI C63.4:2014,
Pre-test was performed in peak and average detection mode. final measurement was
performed using quasi-peak and average detection on the live and neutral lines with the
worst case.

The test software Rohde & Schwarz EMC32 (Version: 9.26.00) was used during the test.

If the result of the measurement with the Quasi Peak detector is below the Average limit, the
measurement with Average Detector may be omitted.

Refer to appendix 1 for test result.
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5.2 Radiated Emission for FCC 47 CFR Part 15 Section 15.109(a)

RESULT: Pass
Date of testing : Refer to appendix 1
Test procedure : ANSI C63.4:2014, Clause 8.3
ANSI C63.4-2014 amended as per ANSI C63.4a-2017
Equipment class B
Limits : FCC 47 CFR Part 15 Subpart B section 15.109 (a), limit for Class
B equipment.

ICES-003, Table 5

Test Setup

Input voltage : Refer to appendix 1
Operation mode : A and B (set to worst)
Temperature : Refer to appendix 1
Humidity : Refer to appendix 1

Test procedure:

For tabletop device, the and its peripherals were placed on a wooden table,80cm above
ground plane in semi-anechoic chamber. For floor-standing equipment, the EUT and all
cables shall be insulated, if required, from the ground plane by up to 12mm of insulating
material in semi-anechoic chamber.

The EUT was set 3 meters away from the receiving antenna, which was mounted on a
variable-height antenna tower. Test shall be made with the antenna positioned in both the
horizontal and vertical planes of polarization. The antenna height shall be varied from 1m to
4m. The table was rotated 360 degrees to detect the suspected emission frequency points.
The position of the worst radiation case with both horizontal and vertical receiving antenna
polarization was recorded together with the suspected emission frequency points above-
mentioned.

The EUT was tested in a typical model of operation in accordance with ANSI C63.4:2014,
Pre-test was performed in peak detection mode. Finial measurement was performed using
guasi-peak detection with the worst case.

The test software Rohde & Schwarz EMC32 (Version: 9.25.00) was used during the test.

Refer to appendix 1 for test result. Since the highest frequency that was 16MHz of the
internal sources of the EUT is less than 108 MHz, the measurement shall only be made up
to 1 GHz.
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6 Photographs of the Test Set-Up

Photograph 1. Set-up for Conducted Emission
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Photograph 2: Set-up for Radiated Emission (30MHz-1GHz)
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Maode:
Climate Condition:
Test Valtage/ Freq.:
Port / Line:
Receipt No.:
Report No.:
Result:

Comment:

Hardware Setup:
Level Unit:

Subrange Detectors

150kHz - 30MHz

M
= s

Peak; Average

Refrigerator

A17A0

FCCPart15B

Conducted Emission

A

22 °C; 55 %RH; 101 kPa.

AC120 V/ 60 Hz

AC Mains(L1+N)

170324396

/

Pass

/

LISN ESH2-2Z5 to ESCI3

dBuv
IF Bandwidth Step Size Meas. Time
9kHz 4.5kHz 10ms

FCC Part 15 ClassiB Yaltage on Mains QP

RDD Part 15 Glads B Voltage at Mains AV
k3

Receiver
ESCI 3
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TUV Rheinland (Guangdong) Ltd.

Final_Result

EMC Test Service Hotline: +86-20-28391188

Frequency QuasiPeak | CAverage Limit Margin Meas. Time Bandwidth Line PE
{MHz) (dBpV) (dBpV) (dBuV) (dB) (ms) (kHz)
0.154000 38.72 58.72 20.00 1000.0 9.000 | N GND
0.154000 56.78 55.72 17.00 1000.0 9.000 | N GND
0.174000 35.30 57.40 2210 1000.0 9.000 | N GND
0.174000 52.48 54.90 19.60 1000.0 9.000 | N GND
0.306000 28.72 51.30 2258 1000.0 9.000 | L1 GND
0.306000 39.57 50.00 21.28 1000.0 9.000 | L1 GND
0.426000 27.92 47173 19.81 1000.0 9.000 | N GND
0.426000 37.31 47.30 19.08 1000.0 9.000 | N GND
0.570000 34.32 46.00 11.68 1000.0 9.000 | N GND
0.570000 42.82 56.00 13.18 1000.0 9.000 | N GND
0.618000 35.39 46.00 10.61 1000.0 9.000 | L1 GND
0.618000 4313 56.00 12.87 1000.0 9.000 | L1 GND
0.742000 37.26 56.00 18.74 1000.0 9.000 | N GND
0.742000 28.26 46.00 17.74 1000.0 9.000 | N GND
1.134000 37.34 56.00 18.66 1000.0 9.000 | N GND
1.134000 30.26 46.00 15.74 1000.0 9.000 | N GND
1.394000 38.54 56.00 17.46 1000.0 9.000 | N GND
1.394000 30.97 46.00 15.03 1000.0 9.000 | N GND
1.498000 38.28 56.00 17.72 1000.0 9.000 | N GND
1.498000 31.89 46.00 14.11 1000.0 9.000 | N GND
2.138000 37.36 56.00 18.64 1000.0 9.000 | N GND
2.138000 31.06 46.00 14.94 1000.0 9.000 | N GND
2.210000 36.79 56.00 19.21 1000.0 9.000 | N GND
2.210000 30.82 46.00 1518 1000.0 9.000 | N GND

Frequency Corr. Comment
{MHz) (dB)
0.154000 9.9 | 3:57:21 PM - 1/6/2023
0.154000 9.9 | 3:57:21 PM - 1/6/2023
0.174000 9.9 | 3:57:27 PM - 1/6/2023
0.174000 9.9 | 3:57:27 PM - 1/6/2023
0.306000 9.9 | 3:57:00 PM - 1/6/2023
0.306000 9.9 | 3:57:00 PM - 1/6/2023
0.426000 9.9 | 3:57:33 PM - 1/6/2023
0.426000 9.9 | 3:57:32 PM - 1/6/2023
0.570000 9.9 | 3:57:38 PM - 1/6/2023
0.570000 9.9 | 3:57:38 PM - 1/6/2023
0.618000 9.9 | 3:57:06 PM - 1/6/2023
0.618000 9.9 | 3:57:06 PM - 1/6/2023
0.742000 9.9 | 3:57:44 PM - 1/6/2023
0.742000 9.9 | 3:57:44PM -1/6/2023
1.134000 10.0 | 3:57:49 PM - 1/6/2023
1.134000 10.0 | 3:57:50 PM - 1/6/2023
1.394000 10.0 | 3:57:55 PM - 1/6/2023
1.394000 10.0 | 3:57:55 PM - 1/6/2023
1.498000 10.0 | 3:58:01 PM - 1/6/2023
1.498000 10.0 | 3:58:01 PM - 1/6/2023
2.138000 10.0 | 3:58:07 PM - 1/6/2023
2.138000 10.0 | 3:58:07 PM - 1/6/2023
2.210000 10.0 | 3:58:12 PM - 1/6/2023

2 240000

2-EQ-172 DM AIRIIN27

(continuation of the "Final_Result" table from column 14 __)




Prifbericht - Produkte
Test Report - Products

Appendix 1

Prufbericht - Nr.:
Test Report No.

CN23J84Z 001

Seite 3 von 20

Page 3 of 20

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Maode:
Climate Condition:
Test Valtage/ Freq.:
Port / Line:
Receipt No.:
Report No.:
Result:

Comment:

Hardware Setup:
Level Unit:

Subrange Detectors

150kHz - 30MHz

120
110

100

Level in dBuY
~
=]

0+

Peak; Average

Refrigerator
A17A0
FCCPart15B
Conducted Emission
A
22 °C; 55 %RH; 101 kPa.
AC240 V/ 50 Hz
AC Mains(L1+N)
170324396
/
Pass
/
LISN ESH2-2Z5 to ESCI3
dBuv
IF Bandwidth Step Size Meas. Time
9kHz 4.5kHz 10ms
FCC Part 15:Clags By oliage 2t Mans AY
5 -
e

Receiver
ESCI 3
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TUV Rheinland (Guangdong) Ltd.

Final_Result

EMC Test Service Hotline: +86-20-28391188

Frequency QuasiPeak | CAverage Limit Margin Meas. Time Bandwidth Line
{MHz) (dBpV) (dBpV) (dBuV) (dB) (ms) (kHz)
0.154000 51.89 55.78 3.89 1000.0 9.000 | N
0.154000 3713 65.78 28.65 1000.0 9.000 | N
0.158000 51.10 55.57 4.47 1000.0 9.000 | N
0.158000 36.73 65.57 28.84 1000.0 9.000 | N
0.474000 39.42 46.44 7.02 1000.0 9.000 | N
0.474000 31.87 56.44 2457 1000.0 9.000 | N
0.486000 39.26 46.24 6.98 1000.0 9.000 | N
0.486000 32.32 56.24 23.92 1000.0 9.000 | N
0.658000 44.64 46.00 1.36 1000.0 9.000 | N
0.658000 37.67 56.00 18.33 1000.0 9.000 | N
0.666000 44.42 46.00 1.58 1000.0 9.000 | N
0.666000 37.59 56.00 18.41 1000.0 9.000 | N
0.746000 39.96 46.00 6.04 1000.0 9.000 | N
0.746000 32.41 56.00 23.59 1000.0 9.000 | N
1.046000 38.87 46.00 713 1000.0 9.000 | N
1.046000 32.63 56.00 23.37 1000.0 9.000 | L1
1.654000 39.04 46.00 6.96 1000.0 9.000 | N
1.654000 33.33 56.00 22.67 1000.0 9.000 | N
1.678000 39.21 46.00 6.79 1000.0 9.000 | N
1.678000 33.69 56.00 22.31 1000.0 9.000 | L1
2.846000 36.08 46.00 9.92 1000.0 9.000 | N
2.846000 29.60 56.00 26.40 1000.0 9.000 | N
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TUV Rheinland (Guangdong) Ltd.

Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Maode:
Climate Condition:
Test Voltage/ Freq:
Receipt Nao:
Report Na:

Result:

Comment:

Subrange 1
Frequency range:

Receiver:
Transducer:

80
75
70

65

EMC Test Record (Emission)

Refrigerator
A17A0

FCC Part15B
Radiated Emission
A+B

21°C, 58 %,
DC 12V
170324396

/

Pass

Test distance is 3m; Horizontal

101 kPa

30M-1000MHz
ESCI3
VULB9168

FEee-Part-1b-Class B-ElegirieFeld Strength{aP

|—I

Level in dBpY/m

35

30

25

EMC Test Service Hotline: +86-20-28391188
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
QP
Frequency QuasiPeak Meas. Time Bandwidth Pol Corr. Margin Limit - Comment
{MHz) {dBpV/m) (ms) {(kHz) (dB/m) - QPK QPK
(dB) (dBpV/m)
43.200000 21.6 1000.0 120.000 | H 20.4 18.4 400
73.880000 26.0 1000.0 120.000 | H 17.8 141 40.0
114.760000 29.5 1000.0 120.000 | H 18.0 141 435
212.720000 271 1000.0 120.000 | H 17.7 16.4 435
357.600000 28.0 1000.0 120.000 | H 23.4 18.0 46.0
868.680000 31.4 1000.0 120.000 | H 34.0 14.6 46.0
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TUV Rheinland (Guangdong) Ltd.

Manufacturer:
Test Item:
Identification:

Test Standard:
Test Detail:
Operation Maode:
Climate Condition:
Test Voltage/ Freq:
Receipt Nao:
Report Na:

Result:

Comment:

Subrange 1
Frequency range:
Receiver:
Transducer:

EMC Test Record (Emission)

Refrigerator
A17A0

FCC Part15B
Radiated Emission
A+B

21°C, 58 %,
DC 12V
170324396

/

Pass

Test distance is 3m; Vertical

101 kPa

30M-1000MHz
ESCI3
VULB9168

FEE-Part-1b-Class-B-Eleciric-FietdStrength-QP

Level in dBpv/m

EMC Test Service Hotline: +86-20-28391188
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
QP
Frequency QuasiPeak Meas. Time Bandwidth Pol Corr. Margin Limit - Comment
{MHz) {dBpV/m) (ms) {(kHz) (dB/m) - QPK QPK
(dB) (dBpV/m)
37.040000 28.4 1000.0 120.000 | V 19.9 11.6 400
50.000000 32.2 1000.0 120.000 | V 20.7 78 40.0
79.240000 26.2 1000.0 120.000 | V 16.1 13.8 40.0
99.840000 24.2 1000.0 120.000 | V 16.3 19.4 435
592.600000 281 1000.0 120.000 | V 29.4 17.9 46.0
817.280000 30.7 1000.0 120.000 | V 33.5 15.3 46.0
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Manufacturer:
Test Item: Refrigerator
Identification: A17A0
Test Standard: FCC Part15B
Test Detail: Radiated Emission
Operation Maode: A+B
Climate Condition: 21°C, 58 %, 101kPa
Test Voltage/ Freq: DC 24V
Receipt Nao: 170324396
Report Na: /
Result: Pass
Comment: Test distance is 3m; Horizontal
Subrange 1
Frequency range: 30M-1000MHz
Receiver: ESCI 3
Transducer: VULB9168
80
75
70
65
60
55 FEG-Part1b-Class-B-Hlesgirie-Hietd-Strength-QP
50

Level in dBuV/m
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
QP
Frequency QuasiPeak Meas. Time Bandwidth Pol Corr. Margin Limit - Comment
{MHz) {dBpV/m) (ms) {(kHz) (dB/m) - QPK QPK
(dB) (dBpV/m)
50.240000 21.7 1000.0 120.000 | H 20.7 18.3 400
77.520000 23.3 1000.0 120.000 | H 16.6 16.7 40.0
115.600000 27.9 1000.0 120.000 | H 18.1 15.6 435
213.080000 16.0 1000.0 120.000 | H 17.7 215 435
231.040000 21.2 1000.0 120.000 | H 18.8 248 46.0
891.840000 3.3 1000.0 120.000 | H 34.2 14.7 46.0
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TUV Rheinland (Guangdong) Ltd.

Manufacturer:
Test Item:
Identification:

Test Standard:
Test Detail:
Operation Maode:
Climate Condition:
Test Voltage/ Freq:
Receipt Nao:
Report Na:

Result:

Comment:

Subrange 1
Frequency range:
Receiver:
Transducer:

EMC Test Record (Emission)

Refrigerator
A17A0

FCC Part15B
Radiated Emission
A+B

21°C, 58 %,
DC 24V
170324396

/

Pass

Test distance is 3m; Vertical

101 kPa

30M-1000MHz
ESCI3
VULB9168

FEE-Part-1b-Class-B-Eleciric-FietdStrength-QP

Level in dBpv/m

EMC Test Service Hotline: +86-20-28391188
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
QP
Frequency QuasiPeak Meas. Time Bandwidth Pol Corr. Margin Limit - Comment
{MHz) {dBpV/m) (ms) {(kHz) (dB/m) - QPK QPK
(dB) (dBpV/m)
36.560000 27.9 1000.0 120.000 | V 19.9 121 400
50.720000 329 1000.0 120.000 | V 20.3 7.2 40.0
79.240000 25.6 1000.0 120.000 | V 16.1 14.4 40.0
99.360000 231 1000.0 120.000 | V 16.2 20.4 435
158.280000 24.9 1000.0 120.000 | V 211 18.6 435
718.960000 29.4 1000.0 120.000 | V 32.0 16.6 46.0
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TUV Rheinland (Guangdong) Ltd.

Manufacturer:
Test Item:
Identification:

Test Standard:
Test Detail:
Operation Maode:
Climate Condition:
Test Voltage/ Freq:
Receipt Nao:
Report Na:

Result:

Comment:

Subrange 1
Frequency range:
Receiver:
Transducer:

EMC Test Record (Emission)

Refrigerator
A17A0

FCC Part15B
Radiated Emission
A+B

21°C, 58 %,
AC 120V/ 60Hz
170324396

/

Pass

Test distance is 3m; Horizontal

101 kPa

30M-1000MHz
ESCI3
VULB9168

FEE-Part-1b-Class-B-Eleciric-FietdStrength-QP

Level in dBpv/m

EMC Test Service Hotline: +86-20-28391188
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
QP
Frequency QuasiPeak Meas. Time Bandwidth Pol Corr. Margin Limit - Comment
{MHz) {dBpV/m) (ms) {(kHz) (dB/m) - QPK QPK
(dB) (dBpV/m)
51.720000 20.5 1000.0 120.000 | H 20.7 19.5 400
76.440000 26.0 1000.0 120.000 | H 17.0 14.0 40.0
114.280000 27.8 1000.0 120.000 | H 18.0 15.8 435
158.760000 26.9 1000.0 120.000 | H 211 16.6 435
216.480000 17.7 1000.0 120.000 | H 17.7 28.4 46.0
750.480000 30.0 1000.0 120.000 | H 32.6 16.0 46.0
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Manufacturer:
Test Item: Refrigerator
Identification: A17A0
Test Standard: FCC Part15B
Test Detail: Radiated Emission
Operation Maode: A+B
Climate Condition: 21°C, 58 %, 101kPa
Test Voltage/ Freq: AC 120V/ 60Hz
Receipt Nao: 170324396
Report Na: /
Result: Pass
Comment: Test distance is 3m; Vertical
Subrange 1
Frequency range: 30M-1000MHz
Receiver: ESCI 3
Transducer: VULB9168
80
75
70
65
60
55 FEE&-Part1b-Class-B-Hedtrie-Fietd{Strength-QP
50
£
3 45
i
3
c 40
°
B 35
30
25

20
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
QP
Frequency QuasiPeak Meas. Time Bandwidth Pol Corr. Margin Limit - Comment
{MHz) {dBpV/m) (ms) {(kHz) (dB/m) - QPK QPK
(dB) (dBpV/m)
34.240000 36.7 1000.0 120.000 | V 19.6 3.4 400
50.000000 30.5 1000.0 120.000 | V 20.7 9.5 40.0
57.040000 28.6 1000.0 120.000 | V 20.5 11.4 40.0
95.960000 29.4 1000.0 120.000 | V 15.7 141 435
149.680000 24.0 1000.0 120.000 | V 21.3 19.5 435
799.320000 30.8 1000.0 120.000 | V 33.5 15.2 46.0
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Manufacturer:
Test Item: Refrigerator
Identification: A17A0
Test Standard: FCC Part15B
Test Detail: Radiated Emission
Operation Maode: A+B
Climate Condition: 21°C, 58 %, 101kPa
Test Voltage/ Freq: AC 240V/ 50Hz
Receipt Nao: 170324396
Report Na: /
Result: Pass
Comment: Test distance is 3m; Horizontal
Subrange 1
Frequency range: 30M-1000MHz
Receiver: ESCI 3
Transducer: VULB9168
80T
751
701
65T
601
551 FeePari15-Class{B-ElectriefHeld Strength]QP
501
e 1
Z
g
é
3
151

EMC Test Service Hotline: +86-20-28391188
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
QP
Frequency QuasiPeak Meas. Time Bandwidth Pol Corr. Margin Limit - Comment
{MHz) {dBpV/m) (ms) {(kHz) (dB/m) - QPK QPK
(dB) (dBpV/m)
43.720000 21.6 1000.0 120.000 | H 20.5 18.5 400
79.120000 271 1000.0 120.000 | H 16.1 12.9 40.0
115.000000 30.8 1000.0 120.000 | H 18.1 127 435
145.440000 25.0 1000.0 120.000 | H 21.0 18.6 435
161.560000 26.0 1000.0 120.000 | H 211 17.5 435
767.080000 30.3 1000.0 120.000 | H 33.0 15.8 46.0
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TUV Rheinland (Guangdong) Ltd.

Manufacturer:
Test Item:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency range:
Receiver:
Transducer:

80T
75T
70T
65T
60T
55t

50T

EMC Test Record (Emission)

Refrigerator

A17A0

FCC Part15B
Radiated Emission
A+B

21°C, 58 %, 101kPa
AC 240V/ 50Hz
170324396

/

Pass

Test distance is 3m; Vertical

30M-1000MHz
ESCI3
VULB9168

EC(C Parr.15.B Electric Field Strength.3.m. J-P

Level in dBuV/m

15T

10T

t t —t t t t t t t —t i
50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz

a 1’;{1‘5.«‘ chen
Tested by: Reviewed by: 4

20230203 20230207

EMC Test Service Hotline: +86-20-28391188
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin

Frequency QuasiPeak Meas. Time Bandwidth Pol Corr. Margin Limit - Comment

(MHz) {dBpV/m) (ms) (kHz) (dB/m) | - QPK QPK
(dB) (dBpVim)
79.000000 30.1 1000.0 120.000 | V 16.1 9.9 40.0
91.120000 29.7 1000.0 120.000 | V 15.0 138 435
95.840000 35.3 1000.0 120.000 | V 15.7 8.2 435
144.440000 25.4 1000.0 120.000 | V 209 18.1 435
489.160000 241 1000.0 120.000 | V 273 229 470
801.160000 30.9 1000.0 120.000 | V 335 16.1 470

~ Li,‘}‘f Lr‘ r'}“‘
Tested by: Reviewed by: /

20230203 20230207
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Prufbericht - Nr.:

Test Report No. CNZBJ 84Z 001 Page 1 of1
Conducted Emission Measurement
Item|Equipment Manufacturer Model No. [Serial No. |Last Cal. Cal.
Interval

1. |EMITest Rohde&Schwarz [ESCI3  |100314  [2023-03-04 |1 Year
Receiver

2. |Two-Line V- o hde&Schwarz |[ESH2-Z5 [100114  |2023-03-04 |1 Year
Network

3.
pulse Limiter Rohde&Schwarz |[ESH3-Z2 |100701 2023-03-04 |1 Year

Test software: Rohde & Schwarz EMC32 (Version: 9.26.00)

For Radiated Emission Measurement

Item|Equipment Manufacturer Model No. |Serial No. [Last Cal. Cal.

Interval

1. |EMITest Rohde&Schwarz |[ESCI3  |100216 [2023-03-04 |1 Year
Receiver
Trilog- Schwarzbeckmes [VULB9168

2. |Broadband . 684 2023-08-24 |2 Years

s-elektronik

Antenna

Test software: Rohde & Schwarz EMC32 (Version: 9.25.00)
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